&M /3/2,.6[14

C35¢

Model 446
Compact Tractor
S/N 9679207 & After

Parts Catalog 1279

LA N BN NIRRT R,
g ~

e 1
-
!

. -
Nl
. 4
‘

i
;

-

%

y
*




U. S. PRICE 75 CENTS

MODEL 446

COMPACT TRACTOR
S/N 9679207 & AFTER
Parts Catalog No. 1279

ok 5 T
Hi-Liter 2500 9-74 “w?®



CASE 446 COMPACT TRACTOR

TRACTOR MODEL AND
SERIAL NUMBER

o) INE MODEL, SERIAL AND
| SPECIFICATION NUMBERS

&

o @

TRACTOR MODEL DESIGNA%@ ENGINE MODEL DESIGNATIONS
XN
446 TRACTOR@}» Onan BF-MS C19029 Engine
>

9)
&

When using this catalog, notice the reference to
serial numbers of various components noted here and
SERIAL NUMBERS listed in the ‘“‘description” copy. By referring to

correct serial numbers, proper parts identification
will be assured.




J

ALPHABETICAL INDEX

ENGINE SECTION

Page Page
AlrFilter ... ...ttt ittt sttt es s e 5 T T 27
Baffles&Shields . ....................... 17-21 Flywheel,Engine . . . . .......... .o n... 9
Battery . .......... ..ttt 51 Fuel System .. .......ciiiiiinrnnennnen 5-23
Camshaft ., .........ciiiiiiennnnnnnn 9 GOVEIMOr | .ttt ittt r et ene e, 15-17
Carburetor ................. e 57 Housing,Blower. . . .. .......civiitnenennn 17
Choke& Throttle. . . . ... v ittt et i rnns 23 OilPan. ... .. i it it ittt eeeennnns 15
Clutch, PTO ... ... .o ittt e e e e e 27 Qi PUMP ... it e e e e e 15
Crankshaft .. .. .......... . civtvuinrunn 9 Pistons & Rods. . . .o it ittt i n e te it e ee 9
Electrical System . . . ... ......ivereunnnenn. 1951 StarterMotor .. ..........c0irirnnannn 17
EngineBlock, . . .....vvtiiiienennnennnn. 11-13
ExhaustSystem . . .......oviine vt nnnnnnn. 21

BASIC TRACTOR secn% N
Page @ Page
Axle, Front .. ... ... ... ... iivienan. 33 | % Lift, Hydrautic. . .. .............. 49

Axle,Rear . ... ..... .. ..t iiinennnn. 47 3 - 51
Baffles & Heat Shields. . . . ................. 17-21 I D10 Wheel Weights . . . ............... 63
Brakes . . ... .. ... i i e 3 Q Viodel F27 Three Point Hitch Adapter . . .. ... ... 59
Clutch Assembly, PTO . ... .. ..., 4 O .b’ del H26 Three PointHitch. . . . ... .. ..o vs 57
Control-Speed . . .. .........ciivvnnnn. Model H24 Sleeve Hitch . ... ............... 61
Decals . ..... ... .. .. it Model HI3Weight BoX « « - v vt v vt i v v nenenns 65
Electrical System . . . ... .............. Model H18 Counterweight Brackets. . . . . .. ... .. 65
Fenders .. ........ ... cciiurnnn. ) 31 Model J17 HydraulicPTOKite - « v« v v s v e v v v e 67-69
Frame ... ... .vrieniennnnn. @ 29 Model K19 Flow Control Valve Kit. . .. ... .. Y &

Grille . . .o @ .. 20 PUlEY CIUtCh. . oo vt e ettt eiee e e eennns 27
Hitch, . ... ... ... ........ % ..... 45 Seat, OPerator's. . v o v v v v e e v ineesneeennnns 31
Hood. . .. ............../;" v e, 29 SteeringWheel & Gear. . .. ..o vvveieneennnn. 35
Hydraulies ... ... .. ... S/5 Ll 2539 Tail LAMP. o neeee e annee e 63

Coupling, Pump Drive _ @ 39 31

............ Tool BOX ...ttt i it iieeeetnennnaanne
Hoses, Lines & Fittings . >N, ..o v v e v nnn 39 TraNSIISSION « + v o v v v et e s e sn s nseennnnens 47
Motor, HydraulicDrive . . . ............. 39-41 Wheels, Front & Rear - « - -« v vt v v e tvnnnnanss 37
Pump ... ... . e e e, 39-43
Reservoir Mtg. . . .. ...t isiin e ns 39
Valve, Hydraulic . .................,.. 45
4




Y
/




REF. PART NO.
1 C 20387
2 C 20388
3 C 20389
4 C 20390
5 C 20391
6 C 20392
7 25- 105
8 92- 5
9 13- 420

10 92- 4

1 C 20401

12 C 20395

13 C 20406

14 C 2041

15 214- 102

16 C 20412

17 C 20393

18 13- 48

19 25- 104

20 C 20407

21 129- 505

22 C 20399

23 C 20405

24 C 20398

25 c 20397

26 C 20404

27 C 20396

28 Cc 20261

9
<3

Printed in U.S.A.

CASE MODEL 446 COMPACT TRACTOR 5

CARBURETOR, AIR

DESCR

TUBE - air intake. . .

CARBURETOR AND
(repairs page 59)

GASKET - Carburetor

MANIFOLD -engineintake . . . . .. ... utitiinniennnnrnnnnnnns

GASKET - intake man

NIPPLE -exhaust, 17 x 2-1/2" . . .. . i i it et ans

HOSE - fuel pump . .
SPRING - fuel pump h
CAP - fuel pump ...
CLAMP - hose 7/16".

TUBE - fuel pump vacuum {in eng. block). .

CLIP - choke cable . .
NUT - wing 1/4"” ...
COVER - air-cleaner .
PRE-CLLEANER. . ..
ELEMENT - air cleane
HOUSING - air cleane

HOSE - br

\&\
Q
@

FILTER AND MANIFOLD

IPTION REQ'D

FUELPUMPASSEMBLY . ................. 1
11

ifold . ... it i i e

Lo -

..................................

NS

-t (o) e et b adk A) e e e e el el wd = NWND D AN

....................................

June 1974






CASE MODEL 446 COMPACT TRACTOR 7

C 20388 CARBURETOR AND FUEL PUMP ASSEMBLY

REF. PART NO. DESCRIPTION REQ'D
1 NSS BODY ASSEMBLY - carburetor (order C20388 carburetor) . . ......... 1
2 NSS SLEEVE ASSEMBLY - carburetor (order C20388 carburetor) ......... 1
3 NSS SHAFT - throttle (See kitbelow) . ........ ...t ennnn 1
4 NSS PACKING -shaft (See kitbelow) ... ...ttt ittt rennns 1
4 C 20427 SHAFT -ChoKe .. .t ittt t it it ittt ettt teenanneaassennns 1
6 NSS VALVE - plate assembly (Seekitbelow). . . . ... ... i v 1
7 Cc 20429 FLY -throttle . . ...ttt i et ittt ctateetneeernannes 1
8 C 20430 SCREW -throttle stop. . . v v vt ittt it i ittt s s st s nennas 1
9 NSS SCREW - fly mounting (See kitbelow). . .. ... ... .. it 4

10 C 20432 SCREW - bow!l COVer MEg. & oot i it tn et te st s et st neneenansns 4

11 C 20433 SCREW - pUMIP COVEr . .. i ittt ittt ittt esnnnreeeasannn 2

12 NSS GASKET -covertovalveplate . . ... ...\t ivineinnemennnennnnns 1

13 NSS GASKET - pump cover {See kitbelow). . . ... it vnennenenens 1

14 NSS GASKET - sleeve assembly (See kitbelow) . ........ .. 1

15 NSS DIAPHRAGM - fuel pump (See kitbelow) .........c.coviivnn 1

16 C 20438 SPRING - screw, throttlestop ........... 1

17 Cc 20439 SPRING - idle needle (See kit below) . . . .. 1

18 NSS SPRING - diaphragm, fuel pump (See ki 1

19 C 20441 FLY -choke . ................. 1

20 C 20442 FLOAT ASSEMBLY - carburetor . . /= 1

21 Cc 20443 PIN - float (See kit below) . . , <\, . @ 1

22 NSS NEEDLE - idle adjust (See kit%o 1

23 C 20445 = NN 1

24 C 20446 1

25 C 20447 C:) 1

26 NSS 1

27 NSS 1

28 C 20450 1

c 20451 1
Cc 20452 1

Printed in U.S.A. June 1974






CASE MODEL 446 COMPACT TRACTOR 9

PISTON, CRANKSHAFT, FLYWHEEL AND CAMSHAFT

REF. PART NO. DESCRIPTION REQ'D
1 C 20233 PIN -camshaft center . . . v v v vt ittt e et m e s s e r s 1
2 C 20223 RING -camshaftcenter pin . . . . . . . oo ottt i ittt ittt a e n e oo a s 1
3 C 20224 CUP - gOVEIMOr . . ottt ittt it et o ettt asenasosssne 1
4 211- 14 BALL -fly, gOVerNOr. o v v v ittt it e ittt e anea e 5
5 Cc 20226 GEAR -ring, flywheel. . . . . . oottt i i i i s e 1
6 o 20227 FLYWHEEL - eng. (includes ring gear & magnetring) . . .. ........... 1
7 Cc 20228 GEAR SET - timing (includes cam & crankshaftgears). . . ............ 1
8 Cc 20229 WASHER - thrust, camshaftgear. . . . . . .. oo it ittt i it 1
9 126- 9 KEY -woodruff 1/8" x 172" . . i ittt i ittt ii et 2

10 126- 116 KEY - woodruff 3/16” x 3/4", flywheelmtg. . ................... 1

1 C 20232 CAMSHAFT - (includes C 20233 Pin). « o v v ot et vnr et en e inanan 1

12 C 20234 PISTON AND PIN ASSEMBLY - standard (includes item 14) . .. . ... ... 2

12 C 20235 PISTON AND PIN ASSEMBLY -.005" oversize {includes item 14) . ... .. 2

12 (o 20236 PISTON AND PIN ASSEMBLY - .0l10" oversize (includes item 14). . . . ... 2

12 o 20237 PISTON AND PIN ASSEMBLY - .020" oversize {includes item 14) . ... .. 2

12 C 20238 PISTON AND PIN ASSEMBLY - .030" oversize-{includes item 14) . . . ... 2

12 C 20239 PISTON AND PIN ASSEMBLY - .040" oversi Jludes item 14) . .. . .. 2

13 C 20240 PIN-piston. . ... v eee e inanenn N N 2

14 C 20241 RETAINER - piston pin. . . . .. ... .. . .................. 4

15 C 20206 RING SET - piston, (standard) . .. .77 N2/ o o v i i i i e s 2

15 C 20207 RING SET - piston, (.005" ove 'ze).@ 2

15 C 20208 RING SET - piston, {.010" ov . 2

15 C 20209 RING SET - piston, (.020” 2

15 C 20210 RING SET - piston, (.03 2

15 C 20211 RING SET - piston, (.0 : 2

16 C 20202 CONNECTING ROD ASSEMBLY - (standard) includes 17 and 18. . ... .. 2

16 C 20203 CONNECTING ROD’ASSEMBLY - (.010" undersize) includes 17 and 18. . 2

16 o 20204 CONNECTINGRE SEMBLY - (.020" undersize} includes 17 and 18. . 2

16 C 20205 RO ASSEMBLY - (.030" undersize) includes 17 and 18. . 2

17 C 20212 }rod, special 5/16" nf.hex . ... ... . L i 4

18 131- 527 3 sonnecting rod 5/16” nf.hex . ... ... oo L 4

19 C 20215 Wheel . . .. e et e e e 1

20 C 20303 77167 flywheel mtg. . . . ... e e 1

21 192- 212 ASHER - 7/16" . . . it i e e e e 1

22 13- 764 T-7/16" x4 nc.hex, flywheel mtg. . . .. ... ... ... . 1

23 T 25070 @(EY -1/4x 1/4" sq.x 2", rearcrankshaft . ..................... 1

24 R 1333 RETAINER -crankshaftgear . . . .. ..ottt ittt i erunnnenens 1

25 C WASHER - retaining, crankshaftgear. . . .. ... ... ... v, 1

26 C CRANKSHAFT -engine . ... ...ttt ittt triinaneennas 1

27 o SCREW -locking 1/4 x 1/2”" nc.hex. ... .o i ittt i i i iiiae s 3

28 C SCREW - locking 5/16” x 1/2"" nc.heX . .. oo v it i it i e e e as 2

Printed in U.S.A. June 1974



10




CASE MODEL 446 COMPACT TRACTOR 1"

ENGINE BLOCK AND ATTACHING PARTS

REF. PART NO. DESCRIPTION REQ'D
1 Cc 20242 BLOCK ASSEMBLY - cylinder, standard bore . . ................. 1
2 C 20252 PLUG - camshaft expansion . ... ... .c.cutenenrosensonnans 1
3 Cc 20256 SHIM - rear bearing plate {.005"'). . .. ... .. it iv e UAR
4 13- 620 BOLT-3/8x 1-1/4" nc.hex . ..o oottt it ittt ie e e nsas 5
5 C 20262 BEARING - crankshaft, rear (std.), . ... .. ... i 1
6 Cc 20267 - WASHER - thrust, crankshaftbearing. . .. ... ... oo 2
7 Cc 20268 GASKET -bearingplate . .. .. ..o vinirnrnnavsirsnnnnans 1
8 C 20269 PLATE - bearing (excludesbearing) . . . . .. .. oot 1
9 C 20270 BEARING -camshaft » o« v v v v ce e e sttt annnaaaanasonsss 2

10 C 20271 SEAL -bearingplate. . . . ..o v it ittt e e 1

1" Cc 20272 PIN-mainbearing stop. . . . . v ot vttt ittt it e e s 4

12 92- 6 LOCKWASHER -3/8" bearingplate. . . .. oo v v i i v e i e e aneenn 5

13 Cc 20279 TUBE -0il,crankcCase . . . . v v o vt vt i tanenenecaas e 1

14 C 20287 INSERT -valveseat, intake . . oo oo v m v ittt i i s v oo noeeeesen 2

15 C 20282 INSERT -valveseat,exhaust .. .. ... ..t ianonnenen 2

16 C 20292 GUIDE -valve . . ottt e et it e e e s s aes s s ae s 4

17 C 20295 BEARING - crankshaft front {std.) . ... O\ -« iinnnnn 1

18 C 20302 GASKET - valve guide, intake. . . ... . QENN Yo v i i i i i 2

19 C 21568 BLOCK ASSEMBLY - short (includes: d crankcase, ....... 1

all bearings, crankshaft, camshaft i ar, governor
gear case, rods, pistons, rings, val pump and breather tube

20 C 20243 SPRING -breather valve . . QO N « o 7 e vt e v e s et s an e 1

21 C 20244 VALVE - breather . . . . . . x e 1

22 C 20245 BAFFLE - breather .. .. (LN s v v e e ee e et e eeeae e 1

23 195- 2010 WASHER - 174" . . (S o i o et i it i it it a e e s 1

24 C 20247 WASHER - 1/4" copflr /.« o o i e e e e i i it i e 2

25 Cc 20248 18

26 C 20249 1

27 C 20250 1

28 C 20251 3

29 Cc 20253 6

30 C 20264 12

31 C 20255 2

32 C 20257 2

33 C 20258 HRAD - RH. NG, 2 oo ottt e it e e et i i it s e nansan 1

34 C 20259 @ 7 T O = O 3 1 Y 1

35 C 202 HOSE - breather . .. v v vttt ittt i it e se e en e e s eess 1

36 C BEARING - crankshaft, rear (standard). . ... ... s 1

36 C BEARING - crankshaft, rear (.002 undersize). . . . ... .o 1

36 C BEARING - crankshaft, rear {.010 undersize). . . . .. ... 1

36 C 65 BEARING - crankshaft, rear (020 undersize). . .. ................. 1

36 C 20266 BEARING - crankshaft, rear (.030 undersize). . . . ... .. ... ..ot 1

37 Cc 20760 NUT - cylinder head 5/168" n.c.hex. . . . oo vttt i i i e e 18

38 \Y% 20315 NUT -acorn 1/4” n.c., valve COVRIS . v . v v v v v i e s s et s ansmsonnn 2

39 o 20275 RETAINER -valve spring . .. v oottt e ittt s s venaaas e anan 4

40 C 20276 TAPPET -valve {standard) . . . .. . . it ittt i s it e sy 4

40 C 20471 TAPPET -valve (002" 0oversize) . . . .. oo i v it s i i st v 4

40 C 20277 TAPPET -valve (.005 oversize) ., . .. ... it ens 4

41 C 20280 VALVE -intake ... ... ittt it sanannensssnans 2

42 C 20281 VALVE -exXhaust. . . vttt s et ittt s ettt eaa s 2

43 C 20287 INSERT - valve seat, exhaust {standard) . . .. ....... ¢ 0o 2

43 C 20283 INSERT - valve seat, exhaust (.002"" oversize) .. ... ... v nns 2

43 C 20284 INSERT - valve seat, exhaust (.0056" oversize) .. .. .......covuvn.nn 2

43 C 20285 INSERT - valve seat, exhaust (.010" oversize) . . .. ..o v e v i ennn 2

43 o 20286 INSERT - valve seat, exhaust (025" oversize) . .. ...... .o 2

Printed in U.S.A. June 1974



12




CASE MODEL 446 COMPACT TRACTOR 13

ENGINE BLOCK AND ATTACHING PARTS

REF. PART NO. DESCRIPTION REQ'D
44 C 20287 INSERT - valve seat, intake (standard) . . . . ... ..t it neennn 2
44 o 20288 INSERT - valve seat, intake (.002" oversize) ... .....ccov v i 2
44 C 20289 INSERT - valve seat, intake (005" oversize) ... ... viv i v nennsnn 2
44 C 20290 INSERT - valve seat, intake (010" oversize) . .. ..o v vv i ennnnnn 2
44 C 20291 INSERT - valve seat, intake (025" Oversize) . . ... .. .oo v nneens 2
45 C 20412 TUBE - fuel pUMP VaCUUM . . . . it ittt ettt e e san e aanannnns 1
46 C 20293 SPRING -valve . . ...ttt it ittt ittt et ciaeaanaeaeanns 4
47 C 20294 LOCK -valveand spring . ... ....ccuiiiiitnrnnnnaneennnennns 8
48 C 20295 BEARING - crankshaft, front (standard). . . . .. ....... ..., 1
48 C 20296 BEARING - crankshaft, front (002 undersize). . ... ... ... enn 1
48 C 20297 BEARING - crankshaft, front (010" undersize). ... ............... 1
48 C 20298 BEARING - crankshaft, front (020" undersize). .. ... ... ... ... .. 1
48 C 20299 BEARING - crankshaft, front (.030"” undersize). .. ... ... ... cov.... 1
49 13- 612 BOLT -3/8 X 3/4 " NC. ReX © v vt vttt et s s it ee s en e 2
50 D 32117 WASHER -copper 378" . . . .. .. i it i ettt 2
C 20377 KIT -gasket, engine . . ... i ittt iie ittt sttt tacnanensnnn 1

Printed in US.A. June 1974



14




CASE MODEL 446 COMPACT TRACTOR 15

OIL BASE, OIL PUMP AND GEAR COVER

REF. PART NO. DESCRIPTION REQ'D
1 o 20304 COVER ASSEMBLY -gear . .. ...t iint it nnnnnns 1
2 C 20305 BEARING -governorshaft. . . . ... ... i 1
3 C 20306 SHAFT AND ARM ASSEMBLY -governor. . . .« v v v v e cvcuunsons 1
4 C 20307 YOKE -governorshaft ... .......cccu it iinnnnnnnnnnns 1
5 182 84 SCREW -yokeretaining . ...... ...t iiiinmtitennan 2
6 Cc 20309 PIN - governor, CUP SO « v« v« o vttt et e st ase e aaannsnnn 1
7 C 20310 SEAL -oil,governorshaft . . . .. . ... it s 1
8 Cc 2031 BALL - governor shaftbearing .. ........ .. i, 2
9 Cc 20312 SEAL - gEar COVEN. « v v v vt e it ettt e ey 1

10 C 20313 GASKET - g8ar COVEL « » + v v v et ettt it e s e sn e aaeananens 1

11 C 20314 PIN -gearcover 5/16 x 1-1/8" . . . . o i it i it i ts e a e 2

12 C 20315 DIPSTICK -oil level indicator. . . . . vt v ittt i ittt i e an 1

13 C 20316 GASKET -0l pan . .o ittt it i ettt s et e s 1

14 221- 14 PLUG -oil base, 1/2"'sg. head . .. ... ..ttt rnnnns 1

15 221- 884 PLUG - oil base, 1/2""sockethead . . . . .. .. ...ttt nrtinnnns 1

16 C 20319 BASE-0il ....... .. .., 1

17 C 20320 SPRING -oil by-pass. . ... ..., 1

18 14- 616 BOLT - oil by-pass 3/8 x 1" n.c. hex .. .. 1

19 C 20322 VALVE -oilby-pass............ 1

20 Cc 20323 PUMP-oil .......... .. ..., =~ 1

21 C 20324 INTAKE - oil pump (includes ¢up, s@ 1

22 92- 6 LOCKWASHER - 3/8" .. .. ; 4

23 13- 640 BOLT-3/8x2-1/2" n.c.h ) 4

24 92 4 LOCKWASHER - 1/4” @ ............................. 2

25 13 416 BOLT -1/4 x 1" Nt BB T . i it e e et ettt e 2

26 C 20329 1

27 C 20330 1

28 o 20331 7

29 D 32117 1

30 13- 512 2

31 13- 528 4

32 13- 536 1

33 C 20325 1

34 221- 1190 1

36 1

&

Printed in U.S.A. June 1974






CASE MODEL 446 COMPACT TRACTOR 17

GOVERNOR AND BLOWER HOUSING

REF. PART NO. DESCRIPTION REQ'D
1 Cc 20359 ROD-governorcontrol. . . . oo v vs v nscaraneenceeenransancens 1
2 (o 20360 - CLIP - governor control rod, carburetorend . . .......ooh e 1
3 Cc 20361 CLIP - governor control rod, governorend . ... ..o vetnieaennnn 1
4 C 20369 ARM - governor control. . .. ... ettt s 1
5 Cc 20370 BRACKET -governor mtg. . ... ... vanerasarvsanasansssscns 1
6 C 20371 SPRING -throttleleveradj. ...... oo veoveeesnccrannnannenn 1
7 173 64 SCREW-#6x3/4"roundhd.mach, . .........0 s eeennnennn 1
8 C 20372 CLAMP -swivel, throttle . . . . . ... i it i s iietes i e sanneans 1
9 195- 14 WASHER -swivel clamp mtg. . « v« o v e v it e in i ci v sannnacacss 2

10 136- 2 PIN-cotterswivel clampmtg. .. ... ..coeuvrocrocronrooacnsns 1

11 169- 74 SCREW - #8 x 5/16" ,swivelclamp . . . .« ..o v e v i v i s e e e 1

12 C 20375 BUSHING - governor control . . ... cveeiiavnenecrocanoanaasens 1

13 (o 20376 SPRING -QOVEINOr . ... u v vt inrveroasnsnnroncoacanssenns 1

14 C 20374 CLIP-throttlecable. . .. . .ot e it i e s i e s e tssaoanns 1

15 121- 3 BOLT - 1/4 X 1/27"NC.heX « vt vt teenen s saassmnanaeacansoons 2

16 92- 4 LOCKWASHER - 1/4" . i i i i i i it snenensasssssasancssanns 2

17 195- 2027 WASHER -5/16". .« o v v vieeeennans 2

18 C 20362 BAFFLE - cylinder air, LH. ......... . 1

19 C 20364 BAFFLE - cylinderair, RH. . ..... 1

20 C 20363 HOUSING -blower ........... 1

21 163- 22 BOLT-1/4x7/16" nc. hex ... @ 7

22 C 20230 MOTOR - starting, 12 volt (s OWIN . it vttt nssesanneraaanns 1

23 13- 516 BOLT - 5/16 x 1’ n.c. hex, sta ot ettt ensernncaaran ey 2

24 92- 5 LOCKWASHER - 5/16". . @ ........................... 2

%R MOTOR
1 C 20231 9 COVER -dust( NN T ... ittt iinsacroarosnaneennnns 1
2 C 20216 . ) TR 1
3 C 20217 A RSSO AT &« 2 o v o s v o v e eseanenrassanssanasnnsenees 1
4 C 20260 RIG\-ap 1 SR 1
5 Cc 20273 P ACER S AUSE COVE. . . .ttt v it i et st seasaasvanasaoassanonns 1
6 C 20274 DRIVE ASSEMBLY . ...ttt i it csetearnenarsnnssanessaann 1
7 Cc 20278 O - thrU & . v ittt et eeeaeansssssnannansanansnnss 2
8 Cc 20328 TOCKWASHER -thrubolt . ... ... ittt it iirin e aeonanes 2
9 C 203 CAP ASSEMBLY -driveend . .......c0oeervnnrsasssanenasans 1

10 C 2 WASHER - thrust, armature . .....-..c.ecoseeseasaesssrarsans 1

11 C ARMATURE -Starter Motor . .. ... .cc v ensenannasncssonssons 1

12 NS HOUSING - starter, order C20365 Starter . . . ....... ..o onvevens 1

13 (o 36 CAP ASSEMBLY - commutator {includes item 14 thru23) .. ......... 1

14 NSS SPRING-brush ., . . v vttt it i cne s e asanrantscrenns 4

15 NSS HOLDER -DrUsSh . . v ottt i veie s vernsasenanaannassnsnnn 1

16 NSS SCREW AND LOCKWASHER -brushmtg. ............cccnen 2

17 NSS BRUSH -ground . .. ... ...t inrnneaasncsesonenanssan 2

18 NSS STUD AND BRUSH ASSEMBLY . . ..o it eieeeeicnnnennnnns 1

19 NSS BUSHING -insulating. . . . oo v vt i e enseannacsocarsararsnsss 1

20 NSS WASHER -insulating . .. ... vviiuvnnneensnnevanansnannns 1

21 NSS WASHER -stud mtg. . ... ..cvvuveoesnnnnsnnssscnsacssnns 1

22 NSS LOCKWASHER -stud mtg. . . o e it v v vt ccnnseaaacenosanss 1

23 NSS NUT -stud mtg. . oo v it vveeevnnsinneneceososoeoranacss 1

C 20337 KIT - brush and spring (includes jtems 14, 17 and 18) . . i i e i e s e 1

Printed in U.S.A. June 1974






CASE MODEL 446 COMPACT TRACTOR 19
IGNITION AND CHARGING SYSTEMS

REF. PART NO. DESCRIPTION REQ'D
1 C 20338 BOX ASSEMBLY -breakercontact. . ... ... .. 0t inenenneanas 1
2 C 20339 GASKET -breaker boX COVer . . ... v v ittt i it snan e e een e 1
3 C 20341 POINT SET -breaker contacts . . oo v v v v v v v s ccecsvcnnenennns 1
4 C 20343 CONDENSER -breakercontacts. . . . .« v v v vttt invnesvinnsnns 1

5 C 20346 COVER - breakerbox...... e e et e ittt e, 1
6 182- 83 SCREW-#8x5/16"panhead. .. .. ...t teneenenaeenns 3
7 192- 6 LOCKWASHER - #8,Condenser mtg. .. ... ...cvreveeennonnsns 1
8 Cc 20353 LLEAD ASSEMBLY -pointstocoil ........cc0niiiincinnnsenn 1
9 182- 84 SCREW - #8 x 3/8" pan head, breaker pointsmtg.. . ... .......... 1
10 129- 26 NUTS-#8n.c.hex,pointsmtg. . .. ..o v ivvnnrnnaens e 1
11 C 20345 GASKET -breakerbox mtg. . .......c.cciireeinnnnneioeannns 1
12 C 20347 PLUNGER -breakercontact ... ..........ccisannonaasnnnsas 1
13 169- 145 SCREW-1/4x56/8"nec.fill.head, .. .......cicuereerneernnns 2
14 92- 4 LOCKWASHER - 1/4" . ..ttt ittt i earaaasnsnaennes 2
15 214- 259 CLAMP -coil mtg. ... .. v it enennartonesosanaanensonas 1
16 C 20344 CLIP-sparkplugcables. . ... ...ttt ittt nanans 1
17 C 20348 CABLE -spark plug, 19" . . .. ... ... ... 1
18 C 20350 CABLE - spark plug, 16-3/4" . ....... 1
19 C 20349 COIL-ignition . .............. 1
20 0 5999-AB SPARKPLUG. . . ...ttt e s ot e ) Y e e it e e e s 2
21 C 19234 REGULATOR, RECTIFIER ASSE 1Bl 2volt. . . ee it 1
22 C 20366 STATOR - alternator chargi e N it et e 1
23 173- 219 SCREW - #10 x 1-1/2" rd.r’\%c@. ........................ 3
24 92- 3 LOCKWASHER - #10 . Q N e e h i et e e s e s 3

Printed in U.S.A.

June 1974






REF. PART NO.

Cc 19195
C 19194
C 20468
13- 4
195- 518
192- 19

DNHBWN =

18886
19261
19260
19432
17245
3563- 496
187- 1036

NOoOObWN=
O0O00CO0

Printed in U.S.A.

CASE MODEL 446 COMPACT TRACTOR 21

EXHAUST SYSTEM

DESCRIPTION REQ'D

MUFFLER - exh/aust R.H. (includes C20468clamp) . . . . . . e v cv v e v 1
MUFFLER -#éxhaust L.H. (includes C20468 clamp) . . . - .« <« v e veunn. 1
CLAMP ASSEMBLY -muffler .. ..........0ciirineineenann- 2
BOLT-1/4" x1"nc.hex.....cooivevsannerens e ear e 4
WASHER -plain 1/4" . . . ...ttt ittt tiennenaranaannens 12
LOCKWASHER - 1/4” . . ...ttt iineeeeeeeennenannaiannns 4

HEAT SHIELD AND BAFFLES

SHIELD -heat. . . ... ...ttt it iiir et tererenennonnananasns
BAFFLE-RH. ... ... . it ittt teetaenarsanarann
BAFFLE-LH.......... e s e e eaasmaesaaree s
BAFFLE-pointboX .......ccitteveeennnenaccannocnnansss
RIVET - pop 5/32 x 1-1/4" dome head
BUSHING ...................

N = N = b wd -

June 1974



22




CASE MODEL 446 COMPACT TRACTOR

CHOKE AND THROTTLE
REF. PART NO. DESCRIPTION
1 Cc 19240 CONTROL -throttle ... ... it niensnneeneneenns .
2 C 12224 HANDLE - throttiecontrol,black . . . . .. .... e ernan.. -
3 C 19239 CONTROL -choke ..........c.ccvunn. ittt ereaeaae
4 Cc 14506 HANDLE -chokecontrol, white. . . - . . ... innunsns .
5 111- 3 BOLT - 10-24 x 1/2" n.c.round head, squareneck . ............
6 192- 18 LOCKWASHER - #10Std. plated . ...........c0vvvenrn.. .
7 129- 17 NUT-#10-24plated . ........ciiiriiiereeennennennn .
8 C 20193 ENCLOSURE -chokeandthrottle ............ccvivvrnnns
9 C 20194 BRACKET -enclosure mtg. . . .. ... cv e v i invenennnncnns .
10 187- 1036 SCREW-1/4x 1/2" hexself tapping. . . . o v v e v e e nennenns .
FUEL SYSTEM
1 C 10657 ELBOW ASSEMBLY -fueltank . .........ciivevinennn.. .o
2 C 14157 CLIP-fuelline .........c¢c.0tuiiniseepicreacnnrsoennes .
3 Cc 19238 HOSE -fuel line 43" . . . . ... iut it i a N e s eeenannne .
4 Cc 16363 TANK -fuel ................... NN NDe v essernnnnns .
5 C 11529 CAP - fuel tank (Includes insert) . . . . . . .............. .
6 Cc 11545 INSERT -fuelcap ............ AN 2 .
7 C 16796 STRAP - fuel tank mounting Q. - NN e et et ie i i iienenns .
8 173- 215 SCREW - 1/4 x 1/2 NC roun %@achine, zincplated. . .......
9 129- 504 NUT -square 1/4” NC . . /ZaaoN e vt et it e tnnsnnsnns .
10 Cc 14690 CUSHION -fueltank . .\ o)) e ettt et et e v e st cnnannnnns
1"

214- 251 CLAMP - hose 1/2" @ ...........................

Printed in U.S.A.

23

=
m
e
o

-
-
.

-k o NN N = o

-
RN NN = = ) -

June 1974



24




CASE MODEL 446 COMPACT TRACTORS 25

PTO CLUTCH AND LINKAGE

REF. PART NO. DESCRIPTION REQ'D
1 A 37247 KNOB -lever, PTO . . ...ttt it i it ettt et e 1
2 C 20037 LEVER - PTO engaging. . « -« v v v vttt ts e aeeeetenneeinnnsnas 1
3 C 20035 ARM ASSEMBLY - PTO . ..t ittt ittt et et et et e et ee e 1
4 353- 462 BUSHING - lever, dash tower . . . . ... o ittt ittt e et e s v nen e 1
5 o 20093 BUSHING - fliplock . . .. vttt it e it i e et e e e et ae s 1
6 138- 96 PIN - roll 3/16 X 17 L o it e e e e 1
7 C 20036 SPRING -lever, PTO. . ...ttt it e ittt sttt et nsaennns 1
8 A 39519 WASHER - nylon . ..ottt s et et et e e e ettt st et 1
9 132 91 PIN-cotter 3/16 X 1. . . vttt ittt ittt et et et et r e eeae s 1

10 132- 418 PIN - cotter 1/8 X 1. ittt ittt ittt ie e et et taeens 2

11 C 14906 WASHER - nylon 3/87 ... i i e e e e e 2

12 C 19867 SPRING -clutchrod. . . ... ottt ittt et e et e tnnnns 2

13 363- 442 BUSHING - heyco, clutchrod. . ... ..ottt it e s i et e e 1

14 C 20039 ROD -clutch. . . o i e e e e 1

15 C 19767 GUIDE -clutchrod . ... .. ...ttt ittt it s e nennnnns 1

16 131- 178 NUT - lock 3/8" n.c. hex 2

17 195- 104 WASHER-3/8". . .........ovvu... 2

18 C 20053 BUSHING -nylon .............. 2

19 113- 207 BOLT - 3/8 x 1" n.c. hex 2

HYDRAULIC RESERV QUNTING
1 o 14240 SUPPORT - reservoir mt B 1
1 C 14241 SUPPORT - reservoir e 1
2 187- 12561 SCREW - 1/4 x 1-1 % athd.phillips . . .. ... ... ... ... ... 4
3 C 14246 BRACKET - he 14 T 2
4 C 14690 CUSHION -re o 1 2
5 4

113 118 BOLT -QS/Q chex ... .. e

Printed in U.S.A. June 1974



TS
/




CONOABWN= m
m

O0OOTOOOOOOOO0O0

Printed in U.S.A.

PART NO.

19804
16616
18901
21566

41

76
14291
15515
1566567
15719
14295
15556
21596
19204
16786
59014
18908

2815N

18940

CASE MODEL 446 COMPACT TRACTOR

CLUTCH ASSEMBLY (PTO)

DESCRIPTION

CLUTCH AND FAN ASSEMBLY . . .. ... .. ittt et it
FAN-cooling . . ... ..ottt ittt s it i teetenreenanns

HUB - clutch
BOLT - 5/16" x 3/4"" NC flat head socket

DISC - friction

RING-retaining .........covvvvunnna
SPACER-hub........... i,

WASHER - fan 17/32 ... ......... N\
BOLT - 1/2” x 1-3/4" NC hex L.H. threa@

ARM ~@N0A0ING . - . . -« e e e et ettt e e e e s e e

WASHER - Spring. . . v ittt ettt ettt st e tteeet s eeennannas
WASHER -spacer .0B0" . .. ... ... ...ttt et
PULLEY -clutCh . .. .. ittt it s nnsneennnnssaaneanns
BEARING-camandpulley . .. ...... ...ttt eanaanans
WASHER -spacer 010 . ... ... .. ..ttt ineraennncnans
WASHER -spacer 006" . . ... ... ...ttt nernnransansonnna
CAM -cluteh. . ... . ittt ittt ittt i et ceanennacaaaneas







]
m
L

—
CWONOOTODLWN=

1
12
13
14
15
16
17
17
18
19
20
21
22
23
24
25
26
27
28

CASE MODEL 446 COMPACT TRACTOR 29

HOOD, FRAME AND GRILLE

PART NO. DESCRIPTION REQD
Cc 19816 FRAME -main . ... ... ittt ettt tneineann. 1
C 16170 TRAY - battery . .. vt ittt ittt it et ettt e 1
121- 106 SCREW -5/16" x 1/2" Whizlock. . . .« v i vt i it it e eeeeeee e 4
C 20057 HOOD AND GRILLE ASSEMBLY ... ...ttt it i e ereaenn 1
o] 20082 LINER -hood . . ... it ittt ittt it ettt sannnen 1
C 16351 HINGE - frame. . . ... . ittt it ittt sttt aeeennens 2
131- 159 LOCKNUT - 1/27 NF ittt ettt e e ettt e e e aeenen 2
C 18733 PIN-attachment . . ... ...ttt ittt ittt tn e s tsersnensraees 2
131- 179 LOCKNUT - 3/8" NC . . ..ttt ittt ittt ittt et e eenenannnn 4
195- 526 WASHER - plain 3/8" x 13/16"" O.D, (over engine footpad). . . ........ 4
C 18153 CHANNEL - instrumentpanel liner . . . . .........c.0oivirunnnn.. 1
Cc 16362 ROD-hood hinge . ........citintnrinnonteenereeeaanaaans 1
132- 46 PIN - cotter 1/8" x 3/4" . . . i it e e e et 1
Cc 15410 CUSHION -washer, . . .. ... ...ttt ittt it 4
195- 2029 WASHER - plain 3/8” x 1-1/4” O.D. {(undercushion) .. ............. 8
113- 219 BOLT - 3/8" hex x 2-1/4'' NC 4
C 18890 PAD-footLH. ................. 1
C 18150 PAD-footRH. ............... 1
13- 514 BOLT-5/16" x7/8"NChex...... 2
192- 20 LOCKWASHER -5/16". .. ...... 2
C 14729 SPACER - rear frame ... .. N\ ¢ - 2
192- 23 LOCKWASHER - 1/2” ... x . 4
113- 424 BOLT - 1/2” NC hex transa 4
C 16239 STRAP - battery hold d > 1
C 16373 PIN-latch. . ....., % 2
C 16374 SPRING - latch . . & ................................. 2
138- 319 PIN - roll 3/16" | Y e e et e et n e 2
129- 102 NUT -5/168" N R, . v vttt st e ettt ettt e annaeenenn 4
C 21515 LINER.-d (]2 T 1

Printed in U.S.A.

June 1974






REF. PART NO.
1 Cc 16408
2 Cc 16404
3 113- 441
4 13- 424
5 192- 23
6 Cc 19417
7 c 16429
8 Cc 16651
9 C 15410
10 195- 2021
1" 13- 122
12 c 14534
13 121- 106
14 Cc 17162
15 Cc 16444
15 C 16445
16 Cc 14728
17 Cc 16393
18 195- 524
19 Cc 17216
20 Cc 17066
21 131- 178

Printed in U.S.A.

CASE MODEL 446 COMPACT TRACTOR 31

SEAT, FENDERS AND TOOL TRAY

DESCRIPTION REQ'D

SUPPORT -seat, front ,,.......... e e e e e
SUPPORT -5€at, rear . .. .. v'vvieenennnneneroenneennns e
BOLT - 1/2 X 2- 14" NCHEX . v vt v vt ittt eetseeteeeteeenanns
BOLT - 1/2 x 1" NCheX . o vt i vttt et retnnraanns
LOCKWASHER - 172 . it i ittt ittt eeaeeensnnnnn .
TRAY -tool . ........... et et ittt

WASHER - 5/16 x 1-1/4”" OD, zincplated. . . . . . ..o v v e
BOLT -B8/18 X 1-1/2" . i ittt et ettt e e eeeesnessonennaan.
BUMPER -seat ...............
BOLT -5/16x 1/2" flangewhizlock . .......ccovtiteneenennn.. 1
HINGE ASSEMBLY -s€at . . . v o v vt tnti et e ennennas e
FENDER - LH. .., ittt itinnnnentnesennernennnannn.
FENDER-RH. ...... ... ...
GRIP-shiftlever..................
LEVER-shift..................

WASHER -7/16x 1-1/4” 0.D. ....
SPRING -shiftlever............

WASHER -cupped........ N T N s
NUT - lock 3/8” NC hex . . . \ <

g g o X © T N ' Y NP AL S NG SO

June 1974



32




CASE MODEL 446 COMPACT TRACTOR 33

FRONT AXLE
REF. PART NO. DESCRIPTION REQ'D
1 Cc 18813 AXLE - front .« o e e e et 1
2 C 18784 SPINDLE -righthand . . . .. .o it ittt et e e e e e e 1
3 Cc 18782 SPINDLE - lefthand. . . ... ... . ittt it e, 1
4 138- 99 PIN -roll e e e e e 2
5 C 13605 BALL JOINT - 1/2"” L_H. thread {early production) . ............... 2
6 C 13716 WASHER - thrust. . . ... i i it et e e e e e ee e 4
7 219- 404 FITTING -Iube . . .ottt ittt et e e e e e e e e e e e e, 3 .
8 Cc 13106 COVER-lube fitting . .........0iiiiin i s emeeeennns 3
9 132 311 PIN -cotter 5/32 x 1-1/4" . . L ittt it e e e, 2
10 C 12975 WASHER -wheelspindle. . . ...........00ut it 2
11 A 30881 WASHER -wheel spacer . ... ....ovtiin et 4
12 187- 1046 BOLT-3/8"NCindentedhex head. .. ..........c0'uuuuuunenn. 1
13 C 12102 BALL JOINT - 1/2” R.H. thread (early production) . . . ............. 2
14 192- 23 LOCKWASHER - 1/2" zincplated . .........c.'ouueeueunneenn 3
15 129- 125 NUT-1/2" NFR.H.thread.......... e e it e et 6
16 129- 325 NUT-1/2"NF LH.thread ... ......... 2
17 o 16384 TIE ROD (early production). . . ....... 1
18 C 18786 ROD - drag link {(early production) . . . 1
19 C 19009 PIN-axlepivot .. ............. 1
20 219 17 FITTING - fube . .. ... ........ @ 2
21 C 21529 TIE ROD - (late production) «\\. .. 1
22 Cc 21526 BALL JOINT - 1/2” R.H. (late ction) 2
23 C 21527 BALL JOINT - 1/2" L.H. (I tion) 2
24 C 1

21528 ROD - drag link (late pro% ............................
o @5

Printed in U.S.A. ' June 1974






REF. PART NO., DESCRIPTION
1 C 16945 CAP -steeringwheel . . . ... .. ... ... i,
2 Cc 18014 WHEEL -steering. . .. .....ci ittt iinennnnn
3 131- 356 NUT -lock 5/8" . . .. ittt ittt teeaennn
4 Cc 16200 SHAFT -steering . . .. .o iie et in it e innnennaan
5 Cc 18992 SUPPORT -steeringgear . . . .« v oo v v v eencenoeennns
6 o 14200 PIN-pivot . ... ittt it ittt i inaannn
7 Cc 14201 WASHER -shim. . . ...... ittt ittt e,
8 131- 1112 NUT -jam 3/4" . .. . i et ettt it i ei e
9 195- 2021 WASHER . .. ... ittt it ittt et tiaeanens

10 192- 20 LOCKWASHER -5/16" zincplated. . . . .............

1 13- 103 BOLT-5/16"x7/8"NChex........coivrununnnnn

12 C 18711 GEAR-steering .........cciiiiununeenennnnnnn

13 113- 206 BOLT-3/8"x3/4"NChex......uouuvereunennnnn

14 192- ya| LOCKWASHER - 3/8" .. ...t iir it iivtennsnnnnsn

15 195- 2069 WASHER -5/8" zincplated . . . .. .........00uvu...

16 C 15096 BUSHING -flangednylon . .. ..........

17 126- 16 KEY - Woodruff 3/16"" x 3/4” ... ......

18 Cc 16692 TUBE -steering. . .......oc0cuu..

19 219- 404 FITTING-lubed45°...........

20 Cc 12975 WASHER-5/8" .............

21 o

Printed in U.S.A.

CASE MODEL 446 COMPACT TRACTOR

STEERING GEAR

18017 CLIP - tinnerman, steering wheel\. . 5. . ..
13106 COVER - lube fitting . . ... £

----------

----------

----------

NN = A e = B P et e e e ) P el e e e -

June 1974






CASE MODEL 446 COMPACT TRACTOR 37

BRAKE ASSEMBLY

REF. PART NO. DESCRIPTION ‘ REQ'D
1 Cc 19250 BAND -brake . . ...ttt i i e i e e ettt 1
2 C 13526 PIN - CleViS & o ittt e i et et et et 1
3 132- 310 PIN - cotter 1/8 X 17 ottt ittt et e et me e e 3
4 131- 1129 LOCKNUT - 7/16" hex NC . . . ...ttt i ittt i it te st e neenenns 1
5 131- 179 LOCKNUT - 3/8" hex NC . ... .ottt ettt ettt e s e in e rnannns 2
6 195- 104 WASHER - 3/8" flat. . . ... it ittt it s it e e e e eaeanns 2
7 C 19063 ARM -brake . . ... i i i i i et e et 2.
8 C 19064 LINK - brake 2
9 132- 321 PIN - cotter 3/32"" x 1" 6

10 Cc 19179 LINK - brake 1

1" C 19251 LINK - brake band 1

12 141- 4 PIN - clevis . o i i it i i it s i st et e e 1

13 C 18871 SPRING - return 1

14 213- 4 O T Y 1

15 Cc 16379 SPRING - brake lock 1

16 o] 19186 ROD - brake 1

17 C. 19183 ARM - brake rod 1

18 138- 319 PIN - roll 3/16” x 1-1/4" 1

19 Cc 19243 PEDAL - brake assembly . .. ... .. 1

20 131- 164 NUT - centerlock jam .. ........ 2

21 Cc 16164 TAB - lift control 1

22 C 18147 LEVER - brake lock . . . .. 1

FRONT ®;R WHEELS

1 C 10317 WHEEL -rear, B BOM/ ). . o it ittt it i ettt ettt mansennnnas 2
2 A 30064 BOLT - rear = 12
3 Cc 2
4 219- 2
5 C 2
6 C 2
7 C 2
8 A 2

C 2

Printed in U.S.A, June 1974



38




o)
m
m

NOOOE WN =

10
1
12
13
14
15
16
17
18
19
20
21
22
23
24
.25
26
27
28
29
30
31
32
33
34
35
36
37
38
39
40
40

Printed in U.S.A.

PART NO.

c 18885
113- 233
114- 200
192- 21
T 33565
c 18916
c 20060
Cc 20757
C 19743
Cc 17236
218- 5007
C 17622
214- 258
Cc 14195
214- 9
c 14245
Cc 18580
c 11529
Cc 11545
A 70100
173- 2156
129- 504
C 18797
218- 5006
C 19191
c 16687
c 17898
218- 5107
218- 5007
214. 17
C 21496
171- 247
131- 351
C 18321

CASE MODEL 446 COMPACT TRACTOR

PLATE
BOLT -
BOLT -

HYDRAULIC SYSTEM

DESCRIPTION

Spumpmounting . ... .. e,
3/8 x 1-3/4"" NC hex, support mounting .
3/8 x 1 NF hex, pump mounting . ... ..

LOCKWASHER - 3/8" zincplated ..........
KEY -square 1/4 x 1" (engine shaft) . .. ......
COUPLING - pump, used with C20757 pump (repairs page 43). . .......
COUPLING - pump, used with C19743 pump (repairs page 43). . .......
PUMP - hyd. 1/2" shaft, order C19743 pump and C20060 coupling. . ... .

(see page 43)

PUMP -
FITTIN
IIOII

hyd. 9/16" shaft (see page 43)........
G - hydraulic 3/4T x 7/8" Q" RING . ..
RING - 5/8" for C17263 fitting . . . . ...

SPACER - pumpmounting. . .. ............

CLAMP

CLAMP
HOSE -

INSERT - reservoircap . .......

STRAP

SCREW - 1/4 x 1-1/4" round hea

-hose . .o o il e

-hose . ..o o i e
rubber 3" ... .

- reservoir mounting. .

NUT - square 1/4" NC zinc plz Q N e

HOSE -

“g
TUBE -
TUBE -
TUBE -
FITTIN

"o

lloll
EAL -

hydraulic, pump t es) . ... ...
RING - 1/2" fo % base. . .......
valve to heat ger. . ...........
valve to lo ofport...........
valve to torport...........

0° elbow “O*'ring . ...

5/8'¥ef 218-5107 fitting . . . . ..

16 x 1-1/4’' NC flat head machine.. . .
kB/16 " NChex . ...............
G - hydraulic valve 5/8T x 7/8"" Q" RING
RING - 5/8" for C18321 fitting . . .. ...
motor to transmissioncase ..........

MOTOR - hydraulic (Repairspaged41) . .......

SCREW - 1/2”" x 1-1/4"" NC flanged 12 pt. . . . v oo it it e i e e e et

HOSE -
HOSE -
SCREW

rubberd”. . ...
rubber, tank topump. . .. ... . ...
-1/4 x 1/2" sefftapping., . . .........

SHIELD -coupling, RH, . ...............
SHIELD -coupling, LH. . ...............

aulic control, two spool (Repairspaged4b). ............

.................

.................

.................

.................

.................

.................

- et B e D e NNWNNaSNNN === aa NN = - aSadaaas

June 1974






CASE MODEL 446 COMPACT TRACTOR 1M

SPEED CONTROL

REF. PART NO. DESCRIPTION REQ'D
1 A 37247 KNOB -speed CONtrol . . . o v i vttt it it s e ae o eanns 1
2 C 12093 BUSHING - J8Ver « o i it ittt v e een e st in s soenseaannes 1
3 C 20071 LEVER -speed control . . .. v v ittt e it it e et 1
4 o 17612 SPRING - COMPIression . .o cuvvisieeeneneneaenaanrssassssna 1
5 C 21518 WASHER - nYION .« ottt ittt te s ce e s et ta s e aanasansns 1
6 Cc 18742 ROD -COntrol . . o vt h e st is s et ttanensnoaseeassonnaanessss 1
7 129- 122 NUT -5/16" NF hex, zincplated ... .... ..ot iiinerovnnnnnnnss 2
8 (o 19025 JOINT - ball & ottt e ittt sttt te s asasseanananans 1
9 195- 621 WASHER - B/16" . . . it sttt s e et et s e sassnnsaanans 1
10 132- 320 PIN -cotter 3/327 X 3/8" it i it e e 1
11 138- 323 PIN-roll 1/8 X 1-3/8" . i e e et i i it saanaaaan s 1

HYDRAULIC DRIVE MOTOR

REF. PART NO. DESCRIPTION REQ'D
o 14655 MOTOR -hydraulic . .............. 1
1 C 16516 RING-retaining ............. 1
2 NSS SPACER - (See kits below). . . .. 1
3 NSS SEAL - oil (See kits below). . ... .. 1
4 C 14827 HOUSING ASSEMBLY . . & N - - Y. ittt e s vt s v s s e s n s : 1
5 C 14837 ENDCAP........... \ ........................ 1
6 NSS SEAL - (See kits below). (NN - ¢ v v ittt s e e 2
7 C 14828 SHAFT - coupling . /77 00 e o i i e i i i ettt ienee s s 1
8 C 14829 DRIVE LINK . % .............................. 1
9 C 14830 PLATE - wear . & ...... e e s eanseasaacar e es . 1
10 C 14831 = ROTORASSEMBIY) . . it i ittt st sennasnsasns 1
1 C 14832 B YT L5 1
12 C 14833 U N ) f ot e i st ee s st e e e . 1
13 C 14834 WI‘Q\: ND RING SET. s v e s venneernnnnneennnns 1
14 NSS \.\\ 32gling (See kit below) . ... ... e e 1
15 C 14836 S \ ................... Waea e s s s e s e aas e . 1
16 C 14838 <> -3/8"x4-3/8"'NFhex ....0vveeeennaenenscsnnn e 7
17 NSS s HER -backup, 010", . . ... i iv e v eseerear e 1
C 19037 F-"O"ringandseal . . ....cc0ceaans e reretacr e 1
C 1904 RING-sealing........... ot e e sees et 1
C 19 SEAL - dirt {notused - throw away item) . . . . e vt v v oneensnas - 1
Cc 1 SEA L. . ..t it i it ittt et e e e s 2
C LS =3 1
Cc 6 RING -retaining .. ....vuoeeereeuieteronnaeeronanssansns 1
C 19040 SPACER -5l . . .t s i it it e et s 1
C 19212 WASHER -back up, 010" . . . ... . i i i it e, 1

Printed in U.S.A. June 1974






CASE MODEL 446 COMPACT TRACTORS 43

; HYDRAULIC PUMP AND COUPLING
REF. PART NO. DESCRIPTION REQ'D
1 C 20757 PUMP - hyd. 1/2" shaft (used S/N 9679207 to 9679230), order . . ...... 1
C19743 pump and C20060 coupling
1 (o] 19743 PUMP - hyd. 9/16" shaft (used S/N 9679230 and after) ............. 1
2 Cc 20761 BODY -pump 1/2"shaft. . ... ... ittt i i i e, 1
2 Cc 20456 BODY -pump 9/16” shaft. . . .. .. i it i i 1
3 o 20762 COVER ASSEMBLY -pump 1/2”shaft . . .. ........c. v 1
3 C 20457 COVER ASSEMBLY -pump 9/16”shaft . .. .................. 1
4 C 20764 GEAR -pump, drive 1/2"shaft. . . .. ... it ii i 1
4 C 20460 GEAR - pump, drive 9/16"” shaft. . . . . ...... ... it 1
5 C 20765 GEAR -pump,driven 1/2"shaft. . .. ...... ... i 1
5 C 20461 GEAR - pump, driven 9/16”shaft. . . . ... ... ... i 1
6 D 58185 PLATE -wear, 1/2”shaft . .. .. .0ttt ittt it e 1
6 C 20462 PLATE -wear,9/16" shaft, . . . ... ...t ittt e e 1
7 D 58186 SEAL -wearplate 1/2”shaft . . .. ....... .0 it iinnns 1
7 Cc 20463 SEAL -wearplate 9/16" shaft . . ... .... ... .. 1
8 D 58187 SEAL - pressure loading (C20757 pumponb . . ... ... o in it 1
9 D 58196 SEAL -0 ring ..o i ittt o NNt e 1
10 221- 849 PLUG-pipe . .....ccvevunnn N 1
1 D 58188 PIN-dowel,............... 2
12 D 59650 SEAL - shaft, 1/2" shaft 1
12 Cc 20464 SEAL - shaft, 9/16" shaft . .. 1
13 13- 424 BOLT - 1/4 x 1-1/2" nc he 4
14 D 58189 WASHER -1/4". .. .. 4
15 C 19207 KEY -square 1/8 x 3/4 1
15 o 20455 KEY - square 3/16A 1
16 0] 10323AB RING - retaini 1
16 A 35690 RING - retaini 1
C 20767 1
17 C 18916 1
17 C 20060 1
18 NSS 1
19 NSS 1
20 C 15036 1
21 83- 55 2

Printed in U.S.A. June 1974






REF. PART NO.
c 21496
1 A 60273
2 NSS
3 NSS
4 A 7982
5 NSS
6 211- 9
7 Cc 21507
8 C 17433
9 C 17435
10 129- 531
11 c 17439
12 o 13200
13 Cc 18850
14 C 17440
15 C 21505
16 211- 7
17 C 17438
18 C 17443
19 C 17444
20 169- 114
21 221- 8M
22 C 21506
23 C 21509
24 C 21508
25 c 21510
Cc 21504
C 21611
C 18851

Printed in U.S.A.

CASE MODEL 446 COMPACT TRACTORS

HYDRAULIC CONTROL VALVE (TWO SPOOL)

DESCRIPTION

VALVE -control,twospool .. ... ... i,
RING -retaining .. .... ..ttt
SPOOL -motor (Order C21496) . . . ... . ... i ..
SPOOL - float (Order C21496) . . . .. .o v i i it v i i v e e nnn
SEAL -spool. . . ... e
BODY -valve (Order C21496). . . . . ... . i i i vttt
BALL-steel 5/16" . .. . oo ittt ittt e ettt e et
SPRING -relief . .. .. i e e e
SCREW -reliefadjust ., ... ... i ittt et e e e e e e e
GASKET -reliefadjust Cap. « v v v v v v i v e vt e et e e e eea
CAP -adjust sCrew . . . . . i ittt ittt e it nnaenaaanss
DETENT -spool . ... ... it
SPACER -detent . . ... .. ... . ittt
SPRING -detent return, . .. oo v it i i e et et aeeannn
WASHER - return
SPRING -relief . .. ...... ... ...
BALL - steel 1/4”
COVER -detent. .. .............¢ O
SCREW -detent, . . ........... \
SPRING - detent : Q}
SCREW -cover ........ .. @
PLUG -pipe . ........ XNO ..................
RETAINER - ball seat. . NANYE ¢ v r et e e s e e e
SCREW - adjust, relief,_ \\, . })." o o o oo i
GASKET - adjust ca % ........................
CAP - adjust screw

KIT - relief {includes ipz

KIT - relief (in $8,9,10,15and 16) . . .. .........

KIT - deteni{j items 11, 12, 13, 14, 16, 17, 18, 19 and 20)

<

Q
%@Q
P

45

June 1974



46

P

AETFERN AR N
[FARNSN\\NRYSY /P g
B OB

AP WL |
Ui AN T '

Py N W]
g N——"m | N

A




REF. PART NO.
1 c 13770
2 c 12713
3 C 16744
4 D 31945
5 C 13241
6 C 13385
7 221- 4
8 C 13266
9 c 13211
10 c 12723
12 c 21514
14 c 21513
15 B 52144
16 C 13196
17 c 13197
18 A 50096
19 192- 19
20 113- 1
21 C 12725
22 C 16339
23 C 14168
24 C 14644
25 C 12661
26 C 12552
27 C 16295
29*
30*
31 C 12559
32 C 12560
33 R 17820
34 C 12561
35 131- 366
36 c 12718
37 C 14223
38 C 12965
39 c 14222
40 C 1326
41 126- :
42 138 P@

* Must be service

Printed in U.S.A,

L0

CASE MODEL 446 COMPACT TRACTOR

TRANSMISSION AND FINAL DRIVE

DESCRIPTION

CASE - transmission . . .. ..o v tevrcnrnaraasssesosnana
BEARING-flange . . .. v v v it i cecvanannss ee e
BEARING -flanged . ... ... . ... ittt eneennnnnaanns
SEAL-axle. . . . it i ittt e st s e
BEARING -sleeve . . vttt ii i it ecsi e s s annensnsnnnnnoees
BEARING -sleeve v v v vt i vt ittt ettt s ansenscnanssnnnnn
PLUG -fillerand drain 1/2" . . . . i ittt e e cecansnonnannas

SEAL-shiftrod ...... .. 0ttt nennnnnnennnnnoonnaes e

BEARING -roller, inputshaft, . . ... .. ... it eienenanns
CAP-shiftrod ... ....... ¢t ieenaerrsonanencnasanss
SHAFT -axle,short R.H. ... ... ... i rss e
SHAFT -axle,longLH. . ... ... . it innanans .
RING - retainer, axle ... ...... et s eesansasecansassasas
GASKET - transmission COVer. . v v v v v v s e v e enrenssnnnansnns
COVER -transmission . . . ... veeeeeeeannonennanssasnsns
BREATHER - transmission, , .. .........

LOCKWASHER -1/4” ., .. ... ... e,

FORK -shift..................

ROD -gearshift, . ...........
RING - retaining ........

GEAR - cluster input. . . ...
GEAR - high 41 tooth, . .
GEAR - low 55 tooth .

KIT - diff. case (inclu

WASHER - pi
PIN - diffe 3,
PIN - & n 23 Yo

S 4-3/4"NCHheXCap . ... v eeeenncnennacaannna
NU 8 NC heX . .ttt ettt
-differential L. L. ... i i e et i e

NG - retainer, brake idler
BRAKE DRUM | . .. . i it ittt ittt rsnnnans
KEY - Woodruff, brake idler
PIN -roll 3/16 x 1-1/2"

n sets of four using two C12558 Pinion Gears and two C12557 Differential Gears

47

=
m
R

D

maﬂ—ldNﬂddﬂ—DNﬂdwNN—i

- June 1974






REF.

-
QWO NO D WN -

1
12
13
14
15
16
17
18
19
20
21
22
23
25
26
27
28
29
30
31
32
33
34
35

PART NO.
C 19661
219- 409
C 18251
132- 310
C 17734
C 17249
C 17250
13- 614
131- 178
C 16163
A 37247
C 12093
132- 320
195- 533
C 21518
C 17612
195- 521
C 18742
129- 122
C 19025
113- 207
131- 178
195- 104
C 18888
Cc 21496
218- 50566
C 17234
c 18318
C 16133
c 19104
C 17732
NSS

NSS

NSS

C 17268
C 13106

Printed in U.S.A.

CASE MODEL 446 COMPACT TRACTOR

HYDRAULIC LIFT

DESCRIPTION

CROSS SHAFT ASSEMBLY . .............
FITTING-lube . .. ... ...,
PIN -cylindertolever. ... ...............
PIN-cotter 1/8" x 1" . . . . .. i i
HOSE -long . . ... e
BRACKET - mounting,top . . .............
BRACKET - mounting, bottom. . . .. ........
BOLT-3/8"x7/8"'NChex........c0ovvv...
NUT-3/8"NChex ....................
-liftcontrol. . . .. L Lo L .
KNOB -controllever. . .. ...... ...,
liftlever. ... .. ... .. .........

LEVER

BUSHING -
PIN - cotter 3/32" x 3/4"

WASHER - nylon

SPRING - control lever
WASHER -5/16"". . . .. ... .. ... . ...,

BOLT -3/8" x 1"

NUT -5/16 NFhex. . .. .......... Q .
BALLJOINT. . ... ... . ..., @

PIN - cylinder foot .
VALVE - hydraulic, t
FITTING - valve (Inc
HOSE - short . .

CYLINDER i

LOGKNUT - 3/8" NG hex .. \0 00
WASHER - 3/8" x 1-1/8" O .........

WASHER - 1/2". . . ... o

49

REQ'D

I RPN N Iy N B NI N, P N S I LS RS2 I

June 1974



50

3

TO ENGINE
STARTER

) TO ENGINE

CONNECTOR

R 1i}m‘ ‘_,—"""‘hﬂgePff’/S::)

P
i
ftﬂ;;/;




CASE MODEL 446 COMPACT TRACTOR

REF. PART NO.

QONONMHEWN=

=
OOOOOOOOOOOOOOOOOL\;OOOO
N

Printed in U.S.A.

ELECTRICAL SYSTEM
DESCRIPTION

19228 HARNESS -Wire . . . ... i iinene sttt sassnnannesanoes
20121 CABLE -batterytosolenoid .. .....covvvmceeneecsoneesnnnaas
14566 CABLE - battery toground (Black 12} . . . ... ...t nnnn.
19055 WIRE - solenoid to PTO safety switch (Black 21} . . . ... ... i

31 FUSE-30amp. ....cvveeiiaiinonrsnsanctaasssonnnsnans
19231 WIRE - ammeter to rectifier (Red9”') . ....... ¢t ettt nencccnns
19232 CABLE - solenoid to starter (Black 18"). . . . .. ... it vvsnnsns
19229 WIRE - solenoid to ignition switch (Yellow9”) . . .................
19230 WIRE - solenoid to ammeter (White 8-1/2) . ... ... . vrneennn
14553 SOLENOID-start . .. ... uteinerenrnanncsocassnsnns
19378 CONNECTOR -regulator, 3contact . ........cccvitennnnannss
19379 " CONNECTOR -engine, 2€CoONtact . . .. v v v v v v vnececssannnonnssan
14537 CONNECTOR-headlamp . ... ... it iv it rretencrttnnnansnnss
18389 AMMETER-30-0-30amp. .. ..vvvvrceeenaenoranrancanancas
19234 REGULATOR -rectifier . .. ... .ot iiiieaenrinennsnnss
14302 HEADLAMP ASSEMBLY - 12 volt
19562 SWITCH - neutral safety . ............
18197 BATTERY -12volt . ... .....0c0v0uun
17976 SWITCH - ignition (Includes key). . . . .
17763 KEY -ignition. . ..........

18115 SWITCH - PTO safety . . . . . N
16239 STRAP - battery hold down X\

51

- A = e ek md ) e e ek e ek ek e o el e ek ) b

June 1974



52




)
m
m

OCoONONEWN-=

PART NO.
c 14060
Cc 17921
131- 629
187- 1047
13- 3
129- 101
192- 19
1M1 131
193- 57
11 202
129- 102
11- 108
C 14302
Cc 14303
C 14304
c 14305
192- 20
129- 122
129- 27
- 192- 18
187- 485
193- 70
Cc 10836
129- 660
182- 523
c 19254
129- 77
195- 513
C 19246
c 18116
196- 521
c 21679

A

B

A

B

B

173- 73

193- 4

B 50275

8 50310

B 50224
10927

NSS

B 50293

129- 105

192- 23
10923

13- 209

192- 21

129- 103

A 34046

Printed in U.S.A.

NUT - back up
NUT - escutcheon
NUT - speed type “U”’
SCREW - #8 x 1/2" self tap. Phillips
BOLT - 1/4" x 3/4" NC hex
LOCKWASHER - 1/4"
NUT - 1/4"" NC hex

CASE MODEL 446 COMPACT TRACTOR

ELECTRICAL SYSTEM HARDWARE

DESCRIPTION

.......................................

....................................

...................................

.....................................

BOLT-1/4" x 1-1/8" NCrd.hd.squareneck . .. .........c.......

LOCKWASHER - 1/4' external tooth
BOLT - 5/16 x 3/4” NC round head, square neck
NUT - 5/16" NC hex
BOLT - 1/4” NC round head, square neck
HEADLAMP ASSEMBLY - 12 volt
LENS - headlamp
GASKET - headlamp
BULB - headlamp - 12 volt

.....................................

.....................................

LOCKWASHER-5/16"..............

NUT - speed
NUT - #10 - 32 UNF he

WASHER - nylon 13/64"
NUT - square, #1

SCREW - #10 x 7/8'&

WASHER - #
HOLDER .
STRIR>- safet

w.

CL

LAMP ASSEMBLY - flood and tail
MOLDING - lamp retaining
SCREW - molding

LAMP - sealed unit
BULB - red 15 C.P. 12 volt

...................................

....................................

A N <

WIRE - switch
SCREW - wire

WASHER - 1/4"" lock

SWITCH. ...

KNOB - switch

NUT - switch,

SPRING - terminal

BODY .....

TERMINAL - wire

NUT - 1/2”” NC hex
WASHER - 1/2" lock
WASHER - bearing
BOLT - 3/8 x 1-1/2"* NC hex, zinc plated
LLOCKWASHER - 3/8" zinc plated
NUT - 3/8" NC hex, zinc plated

BRACKET - mounting, tail lamp

TAIL LAMP

...........................
.....................................
....................................
...............................
.......................................
.......................................
..................................
.......................................
.......................................
.......................................
....................................
.......................................
...................................
...................................
....................................

53

-\—-\VMI\JNMMM—lMMI\)I\JMNN—‘I\J—'M—'—'—‘MMNWM&A—'—'

e 0 i et e 3 et o m S B RN =2

June 1974



GOSE] Qi o
Vaa6  }[case

GABOLINE 4
ONLY




CASE MODEL 446 COMPACT TRACTOR 65

DECALS

REF. PART NO. DESCRIPTION REQ'D
1 321- 2501 DECAL-hood LH. ... ... ittt iii it ittt ttnanennenes 1
2 321- 2500 DECAL-hOoOd R H.........ciiiiiiiritienteenenencnenans 1
3 321- 2625 DECAL -instrumentpanel. . .. ......cumonrevrenrnnsneanenns 1
4 C 14066 DECAL -gas0lNe. . . . v v s e st ennenonrnnnsennsnnessnansons 1
5 321- 2658 DECAL -float. . .ot ittt it eecenseeeesesoeenesnsanas 1
6 C 14539 DECAL - hydrauliC reservoir, . . ..o v vt v et te e nerenneeeenneenns 1
7 321- 1786 DECAL -ignition switch . . .. .. ... .0t iiii it ineeennnnsnnens 1
8 321- 1423 DECAL - CASE" | .. .ttt iiereeeroeneoeneoeneonnnnnas 1
9 321- 1788 DECAL -shift range . .. voveeveeneennneeennnnnennnnnannnns 1

10 321- 2110 DECAL -parkingbrake. . . ... ...... it inninnnenennenns 1

Printed in U.S.A. June 1974






REF.

-
COONOTDWN=

— et md ad e
N dWw=

16
17
18
19
20

L WN -

PART NO.

C 19740
219- 405
c 14722
Cc 14724
138- 309
132- 91
196- 541
c 14715
c 14991
13- 118
131- 176
B 52118
A 30338
c 14725
Cc 14717
Cc 14712
Cc 14703
Cc 14709
Cc 14710
138- 59
c 16128
Cc 19740
Cc 14975
C 14976
132- 310
13 417

Printed in U.S.A.

CASE MODEL 446 COMPACT TRACTOR

H26 THREE POINT HITCH
FRAME, LIFT RODS AND ARMS

DESCRIPTION

HITCH PLATE ASSEMBLY .. ...................
FITTING-lube . ... ... ittt e,
NUT -Hiftrod ..o ii e e e e e e

ARM - lift. . oo i i i e i e,
CHAIN -stay 191links. . . .. ...ovuninennennnn.
BOLT -5/16 x 5/8” NC hex, zincplated. . . . ..........
NUT -lock 5/16" NChex . ................. R
PIN-Klik ..ot s e s et eneen,
PIN-Klik ............... et eee e,

..........

..........

57

- N ke ek S WNNNaD NN = - -

N W o = -

June 1974



58




REF. PART NO.

1 221-
2 221-
3 c
4 c
5 218-
6 c
o7 c
8 c
9 c
10 NSS
11 NSS
12 NSS
13 c
1 c
.2 c
3 113
%

Printed in U.S.A.

1134
1375
17188
17189
5291
19468
156768
19469
14692

17268

14872
14568
425

CASE MODEL 446 COMPACT TRACTOR

MODEL H26 THREE POINT HITCH AND MODEL

F27 HITCH ADAPTER

HYDRAULIC CONNECTIONS AND COMPONENTS

DESCRIPTION

NIPPLE - 1/4 x 1-1/2" L ot et e e e e e e e
ELBOW-900 . . .ttt et e e

HOSE -hydrauliclong. . . . ... ... it ittt e i i
FITTING - tee (includes 218-6004 “O"' ring). . . . . oo v e v ...
CYLINDER ASSEMBLY . . ...\ttt ittt e ceeeeaann
BODY -cylinder . ... ... .0 ittt eeronnnnns
ROD AND PISTON ASSEMBLY. . ...t vienrnnn.
FOOT -cylinder ... ... iiinn st eeesinennsneenn
SEAL -Wiper ...ttt e st
“OYRING .. et e e
“O"RING ......... et e e a e e ey

BRACKET - hitch adapter . . .\ . N .. ... et e
PIN-drawbar .......... . Dt ittt e
BOLT- 1/2x 3" NC hex,Azi@ ...................

59

June 1974






REF. PART NO.
1 c 14867
2 c 14457
3 195- 541
4 c 10898
5 Cc 14459
5 C 14460
6 13- 417
7 192- 23
8 Cc 17219
9 13 417
10 129- 105
1 195- 545
12 132- 306
13 113- 421
14 c 14568

Printed in U.S.A.

CASE MODEL 446 COMPACT TRACTOR

H24 SLEEVE HITCH

DESCRIPTION

HITCH FRAMEASSEMBLY . .. ..................
ARM -lift. .

BOLT - 1/2x 1-1/4" NC hex, zincplated . . ...........
LOCKWASHER - 1/2” zincplated ................
PLATE -liftlever. . .. ... ... ...,
BOLT - 1/2x 1-1/4” NC hex, zincplated . . . ..........
NUT - 1/2" NChex, zincplated . ..........00oov...
WASHER - plain 3/4" zincplated . .. ..............
PIN -cotter 3/16 x 1-3/4" . . . . .o e,

61

REQD

= NNNBN-2OOB D a NN = -

June 1974



62




CASE MODEL 446 COMPACT TRACTOR 63

D10 WHEEL WEIGHTS
REF. PART NO. ) DESCRIPTION HeQ'D
1 NSS WEIGHT - wheel 15" and 16 (Order as Machinery Item) . ........... 4
2 111- 530 BOLT - 1/2 x 2-1/2" round head, square neck, NC, zinc plated . . . . .. .. 4
3 111- 831 BOLT - 1/2 x 2-3/4” round head, square neck, NC, zinc plated.. . . . . ... 4
4 92- 8 LOCKWASHER - 1/2" zincplated ........c.vvveemmnnnennnn. 8
5 129- 105 NUT - 1/2 " NCReX .o ve it nnen et innn e satnmeeennnnns. 8

Printed in U.S.A, June 1974






N
REF. PART NO. DESCRIPTION
1 C 16581 BRACKET -mounting ..........coitvirunnnnnnns
2 C 17161 BRACE -rear .......... et e e rec e
3 C 17162 BRACKET -weightmounting. . ... .....000verennn.
4 113- 417 BOLT-1/2x 1-1/2” NChex, zincplated .. ...........
5 113- 443 BOLT-1/2x6-1/2"NChex ......ovouveenenunnn.
6 25- 108 NUT-1/2"NChex, zincplated ............ 00vv..
7 192- 23 LOCKWASHER - 1/2” . . ittt it e e i eeennn
8 195- 533 WASHER - 1/2" zincplated. ., ... ... ...con'uununn.
MODEL H13 WEIGHT BOX
1 C 17859 FRAME -weight box ., .. ... .ottt i en e nnnns
2 Cc 17863 BOX -weight .. .........0iiiintiniienennanns
3 C 17860 SUPPORT -weightbox. . .. ... vviii e eiennennn.
4 C 17636 PLATE - hitch
5 111- 317 BOLT - 3/8 x 1” round head, square neck. .
6 113- 207 BOLT-3/8x1”"NChex..........
7 129- 103 NUT - 3/8”” NC hex
8 192- 21 LOCKWASHER - 3/8"
9 195- 525 WASHER - 3/8"
- %
1
! o @
©
|
i
w &
i %
3 o
| ©
|
}
-

Printed in U.S.A.

CASE MODEL 446 COMPACT TRACTOR

MODEL H18 FRONT END WEIGHT BRACKETS

NNNAEW= -

June 1974



——
w \
IS

N

o

AN S 1

W

14 ICTY
Y i
. 4

. e
1 AN DR
Vi LI WS
VoA Nw s

\ N NIRRT

N 4

we ¥
-

<
— )
U ™
< ™~
S A
o~ 0
e
T4
Ny
N
A it
T e e~ T TR
- B N BN
d AR N o]
o oo/
£
82
- R
L M N
AR e, |
~
- /
N



CASE MODEL 446 COMPACT TRACTOR 67

J-17 HYDRAULIC PTO KIT

REF. PART NO. DESCRIPTION REQ'D
1 Cc 18281 VALVE - PTO control . ... ittt ittt it et et s st ennnennns 1
2 218- 457 FITTING - straight 3/4” NPT x5/8"tube. . . ... .. v e e, 1
3 218 494 FITTING - elbow 902, 3/4 NPT X 5/8“ tube . . . . oo vevenrnnnn 1
4 218- 927 FITTING - elbow - 90°, 1/2" NPT x 1/2"* female NPSM swivel . . . .. ... 2
b C 19418 BRACKET -valvemounting . ........c.eenmeuunmneennnnennn. 1
6 113- 206 BOLT - 3/8" hex NC x 3/4" . . .. ittt et e eenennnnns 4
7 192- 21 LOCKWASHER - 3/8" ..ttt ir ettt et et eensnnennnens 4
8 C 19401 TUBE-pumpto PTOVaAIVE . .. .. i ittt e et et et et e e 1
9 C 19400 TUBE -PTQvalve totravelcontrolvalve . ........... o' ovuen. 1

10 C 15389 CLAMP -double tubing. . .. .....o ittt st s e e eean 1

11 Cc 19424 BAR -Clamp . .. e e e e e e e 1

12 113- 102 BOLT -5/16" heX NC X 3/4" . v vttt et e e e e e e nene e 1

13 129- 102 LOCKNUT -5/16" NC heX .« v vt ittt et e oot e eeeeeennns 1

14 218- 5232 FITTING - 90° swivel elbow 37° x 37° flare 3/4” NPT x 5/8" tube. . . . . 1

Printed in U.S.A. June 1974






CASE MODEL 446 COMPACT TRACTOR 69

J-17 HYDRAULIC PTO VALVE

REF. PART NO. DESCRIPTION REQ'D
1 C 18281 VALVE -control . . v v it i ittt i i it i e 1
2 C 11891 SEAL -UCUP &ttt ittt e ittt sttt e e e e e 2
3 132- 5 PIN - cotter 17167 X 172" 1 it i i et e ettt e eeeaaaaaans 1
4 36627 PIN-handle . ... ittt it s e et et ie e it s snasns 1
5 C 19422 BRACKET -handle. . . . o vt i ittt it e i e s st it i e e v e 1
6 71- 410 SCREW -1/4" x5/8"' NCfillisterhead. . . ... ...t ieeeeennen 2
7 36628 LOCKWASHER - 1/4" . i ittt it ittt et e et e aens 3
8 NSS BODY AND SPOOL ASSEMBLY (Order C18281) . . ... ... ... .. .. 1
9 C 11895 ADAPTER -spool . .. .. i i i i i i i i e 1
10 95- 4 WASHER - plain 1/4" . . . .o it et ettt e e 1
11 75- 48 SCREW -1/4" x 1/2" rd.hd.machine . . . .. ... r i iunnn 1
12 C 11893 BONNET -detent . ... ... it ittt e e settsssansansansns 1
13 C 11901 PIN -detent . ... ittt et it s et ettt 1
14 o 11892 SPRING -detent . ... .o v ittt it ittt sttt st e e e eas s nas 1
15 C 11886 WASHER -detentspring . . .« . v i ittt it it e st 1
16 C 11887 CAP-detent . . . ... ... . rnenn 1
17 169- 108 SCREW - bonnet 8-32 x 2-1/4" fillister 4
18 C 19423 LEVER -valve. . ............. O 1
19 221- 842 PLUG -relief 3/8" NPT......... 1
20 D 39712 SHIM - .010” thick. ........ A UAR
21 T 40189 SPRING -relief . ... .. [ - 1
22 A 55894 SHIM - .020" thick. . ... X@ ......................... UAR
23 211- 11 BALL - relief 3/8” . .. N 7Y 1
24 C 18417 SEAT -relief. . . v o o N ) s i i et et e e e e e e e 1
25 A 27891 Q" RING - relief é% ............................... 1
26 A 37247 KNOB - hand t {% ................................. 1
27 c 12127 BUSHING - nv@ ................................... 1

Printed in U.S.A, June 1974



AN

n »
N A
e
ANV
)

T

¥
7 wNnn t
2 Dllidd i
l'_
- !
e

LIy e
AL T e S O
PN A

X vt 3
i A
~

—




CASE MODEL 446 COMPACT TRACTORS n

MODEL K-19 FLOW CONTROL VALVE KIT

REF. PART NO. DESCRIPTION REQ'D
1 Cc 18722 VALVE -flowecontrol ... ... ... ... it iiineeinneeensnasan 1
2 (o 18720 LEVER-valve. .. ... ... . ittt seeencnnnennnnnns 1
3 A 61683 KNOB - lever. . ... et ettt et ettt e e e e 1
4 113- 12 BOLT-1/4" x 2-1/2" NCheX. . . i v i it i e i te i eencananannnoss 2
5 131- 11156 NUT-10ck 1/4” NCHEX . .. v v vt i e et snenerennnoenacannsas 2
6 218- 485 FITTING -elbow90% 1/2" NPT . . . ..o oo e e oo e eaaaeeaaa 1
7 218- 445 FITTING -straight 172" NPT . .. ..ttt iisvn e sncanansncanes 2
8 C 19402 TUBE-valvetoPTOvalve., . .. ... ..ottt et i et enanaanns 1
9 C 19404 TUBE -bypasstoreturn line . . ... ...t eeenreonrannsena 1

10 C 19403 TUBE - valve to tractor valve . ..... e e s 1

11 (> 19405 TUBE -heatexchanger . ... ..ot riironernnnnensocennnnees 1

12 C 19474 HOSE -return . . .. ...ttt i i st e e tvevnasnenonionnnoannaas 1

13 214- 6 CLAMP -hose . . . . ittt ittt ea e e e sannns 2

14 182- 516 SCREW - battery tray 5/16" x5/8”panhead . ..........cccvvven 2

15 218- 535 FITTING-45% 1/2 NPT X 5/8” tube . .« . e oo i e eeeeeeeeennnnns 1

16 195- 518 WASHER -spacer,valve 1/4" . . . . ... ... /e e et tnannnns 6

17 C 21591 LEVER -PTO . ..ttt it ittt i e ol N e e e cnncennanan 1

18 A 37247 KNOB -lever,PTO. ., ......ccuivvu N et i m et o1

19 Cc 21592 SPACER - rectifier mtg. (446). . ... .. . .................. L2

20 113- 4 BOLT -rectifiermtg, 1/4 x 17 (446} (. 0. .« o v i e i v i e e e 2

C 18719 DECAL - valve, “slow - fast”’ 1

KOs

Printed in U.S.A. “June 1974



NUMERICAL INDEX

PART PAGE REF. PART PAGE REF. PART PAGE REF.

NO. NO. NO. NO. NO. NO. NO. NO. NO.
10923 53 17 Cc 12713 47 2 C 14715 57 8

10927 53 12 Cc 12718 47 36 c 14717 57 15

10934 53 3 C 12723 47 10 C 14722 57 3

36627 69 4 Cc 12725 47 21 (o] 14724 57 4

36628 69 7 C 12965 47 38 C 14725 57 14

A 7982 45 4 Cc 12975 33 10 o 14728 31 16
A 20965 53 1 Cc 12975 35 20 C 14729 29 20
A 27891 69 25 c 13106 33 8 C 14827 41 4
A 30064 37 2 Cc 13106 35 - C 14828 41 7
A 30095 39 34 Cc 13106 37 - o] 14829 41 8
A 30338 57 13 Cc 13106 49 - C 14830 41 9
A 30881 33 T Cc 13196 47 16 C 14831 41 10
A 34046 53 21 C 13197 47 17 c 14832 41 11
A 35690 43 16 C 13200 45 12 c 14833 41 12
A 37247 25 1 C 13211 47 9 C 14834 41 13
A 37247 41 1 c 13241 47 5 c 14836 41 15
A 37247 49 11 c 13261 47 40 C 14837 41 5
A 37247 69 26 C 13266 47 8 Cc 14838 41 16
A 37247 71 18 C 13385 47 6 C 14867 61 1
A 39519 25 8 c 13526 37 2 14872 59 1
A 40855 53 4 c 13605 33 5 14906 25 11
A 50096 47 18 C 13716 33 6 14975 57 2
A 55894 69 22 C 13770 47 1 /A 14976 57 3
A 60273 45 1 c 14060 53 1 < :» c 14991 57 9
A 61683 71 3 c 14066 55 Cc 15036 43 20
A 70062 37 8 c 14157 23 4 c 15096 35 16
A 70100 39 18 C C 156389 67 10
B 50223 53 5 C C 15410 29 14
B 50224 b3 11 C C 15410 3i 9
B 50255 53 2 C C 16515 27 7
B 50273 53 6 c Cc 15556 27 1
B 50275 53 9 c Cc 156557 27 8
B 50293 53 14 c C 15719 27 9
B 50310 53 10 C C 15768 59 7
B 52118 57 13 C C 16128 57 20
B 52144 47 15 C C 16133 49 30
C 10317 37 1 C c 16163 49 10
- C 10657 23 1 @l Cc 16164 37 21
C 10836 53 22 " 14302 51 16 c 16170 29 2
C 10898 61 4 \) 14302 53 c 16200 35 4
C 11529 23 5 Qo 14303 53 13 C 16239 29 23
c 11529 39 16 (C 14304 53 14 c 16239 51 22
C 11545 23 (‘ Q? c 14305 53 15 C 16295 47 27
Cc 11545 39 b c 14457 61 2 C 16339 47 22
c 11886 69 (‘c’ C 14459 61 5 C 16351 29 6
c 11887 69 6 c 14460 61 5 c 16362 29 12
C 11891 69 2 c 14506 23 4 C 16363 23 4
c 11892 69 14 C 14534 31 12 c 16373 29 24
c 11893 69 12 ¢ 14537 51 13 C 16374 29 25
c 11895 69 9 c 14539 55 6 c 16379 37 16
c 11901 69 13 c 14553 51 10 c 16384 33 17
C 12081 37 3 C 14566 51 3 c 16393 31 17
C 12093 a1 2 C 14568 59 2 c 16404 31 2
C 12093 49 12 c 14568 61 14 C 16408 31 1
C 12102 33 13 C 14619 39 37 c 16429 31 7
C 12110 37 5 c 14644 47 24 c 16444 31 15
C 12111 37 6 C 14655 39 35 C 16445 31 15
Cc 12127 69 27 Cc 14655 41 Cc 16516 41 1
C 12224 23 2 c 14690 23 10 Cc 16516 41 17
C 12370 37 7 c 14690 25 4 o 16581 65 1
c 12551 47 25 o) 14692 59 9 c 16616 27 1
C 12552 47 26 C 14703 57 16 c 16651 31 8
C 12559 47 31 C 14709 57 17 C 16687 39 24
C 12560 47 32 C 14710 57 18 c 16692 35 18
Cc 12561 47 34 C 14712 57 C 16744 47 3
Cc 16786 27 13



NUMERICAL INDEX 73

PART PAGE REF. PART PAGE REF. PART PAGE REF.

NO. NO. NO. NO. NO. NO. NO. NO. NO.
16796 23 7 o 18850 45 13 c 19469 59 8
16945 35 1 c 18851 45 - C 19474 71 12
17066 31 20 c 18871 37 13 c 19562 51 17
17152 31 14 c 18885 39 1 c 19661 49 1
17161 65 2 C 18886 21 1 c 19740 57 1
17162 65 3 C 18888 49 25 c 19743 39 7
17188 59 3 c 18890 29 17 c 19743 43 1
17189 59 4 o 18901 27 2 c 19767 25 15
17216 31 19 C 18908 27 15 c 19804 27
17219 61 8 c 18916 39 6 c 19816 29 1
17234 49 28 c 18916 43 17 c 19867 25 12
17236 39 8 c 18940 27 17 c 20035 25 3
17245 21 5 c 18992 35 5 c 20036 25 7
17249 49 6 C 19009 33 19 c 20037 25 2
17250 49 7 C 19025 41 8 c 20039 25 14
17268 49 - c 19025 49 20 c 20053 25 18
17268 59 13 C 19037 41 - c 20057 29 4
17433 45 8 c 19038 41 c 20060 39 6
17435 45 9 C 19039 41 c 20060 43 17
17438 45 17 C 19040 41 C 20071 41 3
17439 45 11 C 19041 41 20082 29 5
17440 45 14 C 19055 51 4 20093 25 5
17443 45 18 c 19063 37 7 @ 20121 51 2
17444 45 19 Cc 19064 37 8 20193 23 8
17612 41 4 c 19104 49 31\ ¢ 20194 23 9
17612 49 16 o 19179 37 Xo c 20202 9 16
17622 39 10 C 19183 37 C 20203 9 16
17636 65 4 c 19186 37 @2 c 20204 9 16
17732 49 32 C 19191 3 c 20205 9 16
17734 49 5 C 2 C 20206 9 15
17763 51 20 c 1 c 20207 9 15
17859 65 1 c 12 o 20208 9 15
17860 65 3 c 15 c 20209 9 15
17863 65 2 C - - c 20210 9 15
17898 39 25 c 3228 1 c 20211 9 15
17921 53 2 c 9229 8 c 20212 9 17
17976 51 19 c o2 9 C 20215 9 19
18014 35 2 c 6 C 20216 17 2
18017 35 21 @ 19232 51 7 c 20217 17 3
18115 51 21 @ 19234 19 21 c 20219 9 25
18115 53 29 ¥ 19234 51 15 c 20220 9 26
18147 37 22@ 19238 23 3 c 20221 9 27
18150 29 ) o 19239 23 3 c 20222 9 28
18153 29 & ¢ 19240 23 1 C 20223 9 2
18197 51 1 C 19243 37 19 c 20224 9 3
18251 49 c 19246 53 28 c 20226 9 5
18281 67 1 c 19250 37 1 C 20227 9 6
18281 69 1 c 19251 37 11 c 20228 9 7
18318 49 29 c 19254 53 25 c 20229 9 8
18321 39 32 c 19260 21 3 o 20230 17 22
18382 41 -- C 19261 21 2 o 20231 17 1
18389 51 14 C 19378 51 1 c 20232 9 1
18417 69 24 c 19379 51 12 c 20233 9 1
18580 39 15 8 19400 67 9 c 20234 9 12
18711 35 12 19401 67 8
18719 71 - C 19402 71 8 (c: §g§§§ 3 13
18720 71 2 C 19403 71 10
18722 71 1 C 10404 71 9 C 20237 9 12
18733 29 8 c 19405 71 1 c 20238 9 12
18742 41 6 C 19417 31 6 C 20239 9 12
18742 49 18 C 19418 67 5 c 20240 9 13
18782 33 3 c 19422 69 5 c 20241 9 14
18784 33 2 c 19423 69 18 c 20242 11 1
18786 33 18 c 19424 67 11 C 20243 1" 20
18797 39 21 C 19432 21 4 c 20244 1 21
18813 33 1 c 19468 59 6

OO0 OO0OOOOO00000N0 OO0 000000O00O00000O00000



74 NUMERICAL INDEX
PART PAGE  REF. PART PAGE  REF. PART PAGE  REF.
NO. NO. NO. NO. NO. NO. NO. NO. NO.
C 20245 11 22 c 20309 15 6 c 20406 5 13
C 20247 11 24 c 20310 15 7 c 20411 5 14
C 20248 11 25 c 20311 15 8 c 20412 5 16
c 20249 11 26 C 20312 15 9 c 20407 5 20
c 20250 11 27 c 20313 15 10 c 20412 13 45
c 20251 11 28 C 20314 15 11 c 20427 7 4
c 20252 11 2 C 20315 15 12 c 20429 7 7
c 20253 1 29 c 20316 15 13 c 20430 7 8
C 20254 11 30 c 20319 15 16 c 20432 7 10
c 20255 1 31 C 20320 15 17 C 20433 7 1
c 20256 11 3 C 20322 15 19 c 20438 7 16
C 20257 11 32 C 20323 15 20 C 20439 7 17
c 20258 1 33 c 20324 15 21 C 20441 7 19
c 20259 11 34 C 20325 15 33 C 20442 7 20
C 20260 17 4 c 20328 17 8 C 20443 7 21
c 20261 5 28 c 20329 15 26 C 20445 7 23
c 20261 1 35 C 20330 15 27 C 20446 7 24
c 20262 11 5 C 20331 15 28 c 20447 7 25
c 20262 11 36 c 20333 17 9 c 20450 7 28
C 20263 1 36 c 20334 17 10 0451 7 -
c 20264 Al 36 C 20335 17 11 20452 7 -
c 20265 1 36 c 20336 17 13 z@ 20455 43 15
c 20266 1 36 c 20337 17 - 20456 43 2
c 20267 1 6 c 20338 19 C 20457 43 3
c 20268 1 7 c 20339 19 s C 20460 43 4
C 20269 1 8 c 20341 19 c 20461 43 5
c 20270 1 9 c 20343 19 @ c 20462 43 6
c 20271 1 10 C 20344 1 c 20463 43 7
c 20272 1 1 c 20345 11 o} 20464 43 12
c 20273 17 5 c 20346 5 c 20468 21 3
c 20274 17 6 c 20347 @ 12 c 20471 1 40
c 20275 11 39 c 20348 @ 17 c 20757 39 7
c 20276 1 40 c 2034 Je 19 c 20757 43 1
c 20277 1 40 o} 9 18 C 20758 39 40
C 20278 17 7 c @ 19 8 c 20759 39 40
C 20279 11 13 c 17 1 C 20760 1 37
C 20280 11 41 c 0 17 2 c 20761 43 2
C 20281 1 42 (o 361 17 3 c 20762 43 3
C 20282 11 15 @ 20362 17 18 c 20764 43 4
C 20283 11 43 @ 20363 17 20 C 20765 43 5
c 20284 1 43 @Q & 20364 17 19 C 20767 43 -
C 20285 11 43 @ 20366 19 22 C 21496 39 29
C 20286 11 43 C 20369 17 4 c 21496 45 -
c 20287 1 @;’ c 20370 17 5 c 21496 49 26
C 20287 11 c 20371 17 6 C 21504 45 -
C 20287 13 4 C 20372 17 8 c 21505 45 15
C 20288 13 44 C 20374 17 14 c 21506 45 22
C 20289 13 44 C 20375 17 12 C 21507 45 7
C 20290 13 44 c 20376 17 13 c 21508 45 24
C 20291 13 44 C 20377 13 - c 21509 45 23
C 20292 11 16 c 20387 5 1 c 21510 45 25
C 20293 13 46 C 20388 5 2 c 21511 a5 -
c 20294 13 47 C 20389 5 3 C 21513 47 14
c 20295 11 17 C 20390 5 4 C 21514 47 12
C 20295 13 48 C 20391 5 5 c 21515 29 28
C 20296 13 48 C 20392 5 6 c 21518 a1 5
o 20297 13 48 C 20393 5 17 C 21518 49 15
C 20298 13 48 C 20395 5 12 C 21626 33 22
C 20299 13 48 C 20396 5 27 C 21527 33 23
C 20302 11 18 C 20397 5 25 c 21528 33 24
C 20303 9 20 C 20398 5 24 C 21529 33 21
C 20304 15 1 c 20399 5 22 C 21566 27 3
C 20305 15 2 c 20401 5 11 C 21568 1 19
C 20306 15 3 C 20404 5 26 C 21591 71 17
C 20307 15 4 c 20405 5 23



NUMERICAL INDEX 75

PART PAGE REF. PART PAGE REF. PART PAGE REF.
NO. NO. NO. NO. NO. NO. NO. NO. NO.
C 21592 71 19 111- 317 65 5 131- 178 31 21
C 21593 39 38 111- 530 63 2 131- 178 49 9
C 21596 27 11 111- 531 63 3 131- 178 49 22
C 21679 53 31 113- 1 47 20 131- 179 29 9
D 31945 47 4 113- 3 53 5 131- 179 37 b
D 32117 13 50 113- 4 21 4 131- 351 39 31
D 32117 15 29 113- 4 rAl 20 131- 356 35 3
D 39712 69 20 113- 12 71 4 131- 366 47 35
D 58186 43 6 113- 102 67 12 131- 527 9 18
D 58186 43 7 113- 103 35 11 131- 629 53 3
D 58187 43 8 113- 118 25 5 131- 1112 35 8
D 58188 413 1 113- 118 57 10 131- 11156 71 5
D 58189 43 14 113- 122 31 11 131- 1129 37 4
D 58196 43 9 113- 206 35 13 132- 5 69 3
D 59650 43 12 113- 206 67 6 132- 46 29 13
F 59014 27 14 13- 207 25 19 132- 48 25 10
0] 2815-N 27 16 113- 207 49 21 132- 91 25 9
(0] 5999-AB 19 20 113- 207 65 6 132- 91 57 6
0 10323-AB 43 16 113- 209 53 18 306 61 12
R 13338 9 24 113- 219 29 16 . 310 37 3
R 17820 47 33 113- 233 39 2 310 49 4
T 25070 9 23 13- 417 57 5 @ . 310 57 4
T 33565 39 5 113- 417 61 6 32 311 33 9
T 40189 69 21 113- 417 61 9 @9 132- 320 a1 10
\% 20315 11 38 113- 417 65 o 132- 320 49 13
13- 4 61 132 321 37 9
113- 424 29 136- 2 17 10
HARDWARE CODE NUMBERS ns 4z p 138- 59 57 19
113- 425 2 3 138- 96 25 6
13- 441 SN 3 138- 99 33 4
13- 48 5 18 113- 443 @ 5 138- 309 57 5
13- 416 15 114- 200 3 3 138- 319 29 26
13 420 5 121- 17 15 138 319 37 18
13 424 43 121- < 29 3 138- 319 47 42
13 512 15 121 X 31 13 138- 323 41 1
13 514 29 126- 9 9 141 4 37 12
13 516 17 12 16 35 17 163 22 17 21
13 528 15 116 9 10 164- 41 27 4
13 536 15 26 128 47 41 166- 86 30 36
13 612 13 17 23 7 169- 74 17 1
13 614 49 9- 26 19 10 169- 108 69 17
13 620 11 129- 27 53 18 169- 114 45 20
13 640 15 129- 77 b3 26 169- 145 19 13
13 764 9 129- 101 53 6 171- 247 39 30
14 616 15 129- 102 29 27 173- 64 17 7
25 104 5 129- 102 53 11 173- 73 53 7
25 106 5} 129- 102 67 13 173- 215 23 8
25- 108 65 129- 103 53 20 173- 215 39 19
71- 410 69 6 129- 103 65 7 173 219 19 23
75- 48 69 11 129- 105 53 15 182- 83 19 6
83- 55 43 21 129- 105 61 10 182- 84 16 5
92- 3 19 24 129- 105 63 5 182- 84 19 g
a2- 4 5 10 129- 122 41 7 182- 515 71 14
92- 4 15 24 129- 122 49 19 182- 523 53 24
92. 4 17 16 129- 122 53 17 187- 485 53 20
92. 4 19 14 129- 125 33 15 187- 1036 21 7
92. 5 5 8 129- 325 33 16 187- 1036 23 10
92- 5 17 24 129- 504 23 9 187- 1036 39 39
92- 6 11 12 129 504 39 20 187- 1046 33 12
92- 6 15 22 129- 505 5 21 187- 1047 53 4
92 8 63 4 129- 531 45 10 187- 1251 25 2
95.- 4 69 10 129- 660 53 23 192- 6 19 7
111- 3 23 5 131- 159 29 7 192- 18 23 6
111 108 b3 12 131- 164 37 20 192- 18 53 19
111 131 53 8 131- 176 57 11 192- 19 21 6
111 202 53 10 131- 178 25 16 192- 19 47 19




76 NUMERICAL INDEX
PART PAGE REF. PART PAGE REF. PART PAGE  REF.
NO. NO. NO. NO. NO. NO. NO. NO. NO.
102 19 53 7 218 5007 39 33
192 20 29 19 218 5056 49 27
192- 20 35 10 218 5107 39 26
192. 20 53 16 218 5232 67 14
192- 21 35 14 218 5291 59 5
192 21 39 4 219 17 33 20
192 21 53 19 219 403 37 4
192 21 65 8 219 404 33 7
192- 21 67 7 219 404 35 19
192- 23 29 21 219 405 57 2
192- 23 31 5 219 409 49 2
192 23 33 14 221- 4 47 7
192- 23 53 16 221- 14 15 14
192. 23 61 7 221- 841 45 21
192 23 65 7 221 842 69 19
192- 212 9 21 221 849 43 10
193 4 53 8 221 884 15 15
193 57 53 9 221 1134 59 1
193 70 53 21 221 1190 15 34
193- 76 27 5 221 1375 59 2
195. 14 17 9 221 1377 15 35
195- 104 25 17 223 31 51 5 )
195. 104 37 6 321 1423 55 8 (Q
195- 104 49 23 321 1786 55
195. 513 53 27 321 1788 55 x >
195- 518 21 5 321 2110 55
195- 518 71 16 321 2500 55
195- 521 41 9 321- 2501 % 1
195. 521 49 17 321- 2625 3
195. 521 53 30 321- 2658 5
195. 524 31 18 353 442 13
195. 525 29 10 353- 4 25 4
195. 525 65 9 353 O 1 6
195. 533 49 14 \

195. 533 65 8

195. 541 57 7

195. 541 61 3 @
195. 545 61 11 @
195. 2010 1 23

195. 2021 31 10 @>@

195. 2021 35 9

195. 2027 17 17 @

195. 2029 29 O S

195. 2069 35 5

211 7 45
211 9 45 6
211 1 69 23
211 14 9 4
213 4 37 14
214 6 71 13
214 9 39 13
214 17 39 28
214 102 5 15
214 251 23 11
214 258 39 1
214. 259 19 15
218 445 71 7
218- 457 67 2
218- 485 71 6
218. 494 67 3
218 535 71 15
218 927 67 4
218- 5006 39 22
218 5007 39 9
218 5007 39 27







